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Report No : AK007628-001 Date: 2008-03-14

Application No : LK206932

Applicant : CHEUNG KEE CANVAS LTD.
G/F., 352 RECLAMATION STREET,
KOWLOON, HONG KONG
Sample Description : One (1) submitted piece of sample in green colour stated to be ‘PVC Tarpanlin

0.30mm C-7061" with Article No.: CK2003. i

Sample Photo

Date Received ~ :  2008-03-06.
Test Period : 2008-03-06 to 2008-03-14.
Test Requested :  Flammability test stated in the UK Furniture and Furnishings (Fire) (Safety)

Regulations 1988, Schedule 5 Part 1.

Test Method . As stated in the above specifications, the test was determined in accordance with
BS 5852 : Part 1 : 1979 (Butane Flame Ignition Source 1).

Test Result . Refer to the results on page 2.

Conclusion : The submitted sample was found to comply with the requirements of the
UK Furniture and Furnishings (Fire) (Safety) Regulations 1988 with amendments
in 1989 and 1993 of United Kingdom, Schedule 5 Part 1.
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Authorized Signature : Page 1 of 2
~~Wong Siu-Lafn, Wilson

Manager — Material & Packaging
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Test Result

Flammability test stated in the UK Furniture and Furnishings (Fire) (Safety) Regulations 1988 with
amendments in 1989 and 1993 of United Kingdom, Schedule 5 Part 1 (Ignition Source : 1).

Condition of test specimen : Temperature 20 + 5°C Relative Humidity 50 + 20%

Test Condition : Temperature 22°C Relative Humidity 58%

Criteria of Ignition " Specllmen 2
Progressive Smouldering criteria
a. Evidence of progressive smouldering in the interior and/or cover No No
after 120 seconds of the removal of burner tube;
b. On final examination progressive smouldering is observed on the
. : o No No
assembly dismantle and examined it internally.
Flaming criteria
a. Evidence of flaming in the interior and/or cover after 120 seconds
No No
of the removal of burner tube.
Result Non-ignition
Time to extinction after removal of burner
Fabric Flaming ceased time Smoking ceased time
Min Sec Min Sec
1% test / 3 / 22
Retest / 2 i 25
Remark: 1) The above test results relate only to the ignitability of the submitted sample with specific

material, construction and treatment under the particular conditions of test.

2) The above test results relate only to the ignitability of the combination of materials under
the particular conditions of test; they are not intended as a means of assessing the full
potential fire hazard of the materials in use.

3) The submitted sample was tested with standard non-fire retardant polyurethane foam
as the filling material and subjected to water soaking procedure* before being conditioned.
*  The specimen was immersed in water in accordance with clauses 4.2 to 4.5 of
BS 5651: 1978, at 40 + 1 °C for 30 minutes and followed by flat dry.

4) °C denotes degree Celsius
% denotes percentage
s denotes seconds

4%+ End of Report *#%%*
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